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Interchangeable =, Not Interchangeable NI, New for Old >>, Old for New <<

NoMPart Numberm Part Name matyMRoundUpH IC m S/N m Remarks m Kg

010| 75561-55010 | FRAME MAIN LH 1 63.8

020| 75561-55030 | FRAME MAIN RH 1 72.6

030 01073-51800 | HEX.BOLT(M18*1.5*100| 4 0.528
WASHER SPRING

040 75599-33018 LOCK(3 4 0.0396

050] 01073-51440 | BOLT 10 0.1518
WASHER,SPRING

060 75599-33016 LOCK(9/16) 10 0.176

070] 75560-55910 | CONNECTOR 1 21.12

080 75599-04630 | HEX.BOLT(9/16-18UNF* | 6 0.1474
WASHER,SPRING

090 75599-33016 LOCK(9/16) 6 0.176

100| 75560-55920 | HEX.BOLT 2 0.044
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WASHER,SPRING

110 75599-33016 LOCK(9/16) 2 0.176

120| 75561-55930 | SUB FRAME 2 26.4

130| 75599-04735 |HEX.BOLT (5/8-18UNF* | 87 0.198

140| 75599-31067 giX'NUT(5/8'18UNF 8 0.0704
WASHER,SPRING

150 75599-33017 LOCK(5/8) 8 0.011
HEX.BOLT(5/8-18

160| 75599-04740 UNF*2 GR8) 4 0.2288

170| 75599-31067 giX'NUT(5/8'18UNF 4 0.0704

180 75599-32117 | WASHER 4 0.0748
WASHER,SPRING

190| 75599-33017 LOCK(5/8) 4 0.011

200| 75560-55950 | PLATE SPRING 0.22

210] 75599-01212 | HEX.BOLT 0.0264
WASHER,SPRING

220| 75599-33012 LOCK(5/16) 4 0.0044

230| 75560-55970 [ STAND 2 7.48
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